

# TEST CERTIFICATE

Test Code	223091
Test Date	12.11.2022

## FABRIC INFORMATION

Fabric Quality No/Name	BURN - FR
Desing Code and Name	BURN - FR
Color (Varyant)	FR02506
Composition	%100 FR PES
Width (Finished) (cm)	140 (±1)
Weight (gr/m2)	365 (±%5 )
Fabric Type	Flat Woven Fabric

## PHYSICAL TEST

TEST TYPE	TEST METHOD	RESULT
MARTINDALE ABRASION	ISO 12947-2	>50.000
PILLING-ABRASION ( After 2000 cycle )	ISO 12945-2	4/5
SEAM SLIPPAGE ( Warp - Weft )	ISO 13936-2	3.2 - 2.5
TEAR STRENGTH ( Warp - Weft )	ISO 13937-3	180 - 137
TENSILE STRENGHT ( Warp - Weft )	ISO 13934-1	2289 - 1601
COLOUR FASTNESS ( Dry - Wet )	ISO 105-X12	4/5 - 4/5
LIGHT FASTNESS	ISO 105 B 02	5/6

## FLAMMABILITY

THE CIGARETTE AND MATCH TEST	EN 1021-1	PASS
	BS 5852-0	PASS
	CAL 117	PASS
	NFPA 260	PASS
CRIB 5	BS:5852 Part 2 Source 5	PASS

## CLEANING INSTRUCTION

Based on ISO 3759	Domestic Washing Machine	Dimensionel Change		Symbol
		Weft %	Warp %	
Dimensionel Change in Washing and Drying	Washed at 30 C	1	1	

**OEKO-TEX®**  
 CONFIDENCE IN TEXTILES  
**STANDARD 100**  
**1602008 Centexbel**


Tested for harmful substances.  
[www.oeko-tex.com/standard100](http://www.oeko-tex.com/standard100)